S/ 7

@HiTacH L
| PNEUMATIC TOOL PARTS LIST
@ NAILER 1987-4-10

Model NH4a51 ORIGIMALl  nuas1im




Sheet1

PARTS NH451
ITEM
NO. CODE NO. PART NAME QTY. REMARKS
1 949662 |Hexagon Socket Hd. Bolt M5 x25 4 (10 pcs.)
2 949454 [Spring Lockwasher 21 for M5 (10 pcs.)
3 876179 |Top Cover 1
4 949757 [Hexagon Socket Hd. Bolt M5 x 20 8 (10 pcs.)
5 876175 |Exhaust Cover 1
6 876176 |Gasket (b) 1
7 876178 |Gasket (c) 1
8 878417 |Exhaust Valve 1
9 Valve O'ring 1 till 1987
10 Exhaust Valve Rubber 1 till 1987 discontinued
11 877129 |Head Cap Assy. 1 includes 77
12 876213 |Piston Assy. 1 includes 13 -16
13 876214 |Piston 1
14 949861 |Roll Pin D2 x 12 1 (10 pcs)
15 876255 |Bit Pin 1
16 876215 |Driver Bit 1
17 876174 |Piston O'ring 1
18 876168 |Cylinder Plate 1
19 877126 |Cylinder O'ring (D) 1
20 876161 |O'ring 3
21 876632 |Cylinder 1
22 876172 |Cylinder Spring 1
23 876167 _|Cylinder Ring 1
24 877123 |Cylinder O'ring (A) 1
25 877122 |Cylinder Guide 1
26 877124 |Cylinder Q'ring (B) 1
27 876171 |Piston Bumper 1
28 Name Plate
29 950586 |Hitachi Label 1
30 876208 |Body 1
31 877131 {Gasket (d) 1
32 876714P |Cap 1
33 872035 |Dust Cap 1
34 949821 |Hexagon Socket Hd Bolt M5 x16 3 (10 pcs)
35 876206 |Washer 1
36 877125 |Cylinder O'ring (C) 1
37 876169 |Cylinder Bumper 1
38 876633 |Bumper Ring 1
39 876184 [Gasket (a) 1
40 949866 |Roll Pin D3 x 30 2 (10 pcs)
41 875643 |Plunger Spring 1
42 876739 |Safety Plunger (A) 1 Till 7. 1986
42A 878122 |Plunger (A) 1 Since 8. 1986
43 874820 |Plunger O'ring 2
44 875638 |O'ring 3
45 876764 |Valve Bushing Assy. 1 till 7. 1986
45A 878266 |Valve Bushing 1 since 8. 1986
46 875642 |[Safety Plunger (B) 1
47 875650 |Safety Bolt 1
48 949555 [Nut M5 1 (10 pcs)

Page 1




Sheet1

PARTS NH451
49 875644 |Valve Plate 1
50 878734 |Valve Packing 1
51 875645 |Urethane Ball D7.14 1
52 876738 [Trigger Valve Bush 1
53A 878121 [Trigger Plunger 1
54 876203 [Trigger 1
55 876183 |Nose Piece 1
56 875651 |Safety Spring 1
57 876204 |Push lever 1
58 876185 |Bit Guide (A) 1
59 876186 |Bit Guide (B) 1
60 876194 |Nail Feeder 1
61 876193 |Slider 1
62 949776 |Roll Pin D3 X 10 1 (10 pcs)
63 875631 |Feed Spring 1
64 876191 |Bolt M5 x 8 2
65 949424 |Washer 2 (10 pcs)
66 876192 |Contact Plate 2
67 876190 |Magazine Cover 1
B68A 878052 |Feeder Lock 1
69 876197 |Collar 1
71 876189 |Magazine Base 1
72 949707 |Bolt M5 x 10 1 (10 pcs)
73A 878053 |Spring 1
74 876188 |Magazine Assy. 1
75 990079 [Hexagon Socket Hd Bolt M5 x16 1 Seal Lock Bolt
77 877942 |Head Cap Rubber 1

Page 2




